



Test Report

PREPARED FOR:

1 Bag At A Time, Inc.
Attn: Lisa Foster
8915 S. La Cienega Blvd, Unit F
Inglewood, CA 90301

Testing ID: 100088241

Project Number: 45274.6

Trace Code & Receipt Date(s): C124016, November 27, 2012

Dates Test(s) Conducted: December 3, 2012 – December 4, 2012

Test Report Date: December 4, 2012

PRODUCT(S) TESTED:

Laminated PET Bags for NCGA
Colors: Multi Colored Graphics
Country of Origin: China
Season: Fall 2012
Manufacturer: 1 Bag at a Time, Inc.
Age Grade: Adult

TEST(S) PERFORMED:	TEST METHOD(S):	RESULT(S):
Toxics in Packaging	TP0072, TP0165	Pass

NOTE(S):

See individual Test Results attached.

Debbie Ferreira-Jolicoeur
Client Services Manager
Hardlines
amt

LETTERS & REPORTS: UL Quality Assurance LLC (UL-STR) letters and reports are issued for the exclusive use of the clients to whom they are addressed. No quotations from reports or use of the UL-STR name is permitted except as expressly authorized in writing. Letters and reports apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. The liability of UL-STR with respect to services rendered shall be limited to the amount of consideration paid for such service and not include any consequential damages. This report or certificate does not relieve sellers/suppliers from their contractual responsibility with regard to the quality/quantity of this delivery, nor does it prejudice clients' right to claim towards sellers/suppliers for compensation for any apparent and/or hidden defects not detected during our random inspection or testing. UL-STR has not performed a complete analysis of the product. The results contained in this report indicate that the product has passed or failed the specific tests only. These test results, even if rated as "Passed," do not indicate or certify that the product is safe for commercial or consumer use.

UL Quality Assurance LLC, 10 Water Street, Enfield, CT 06082-4899 USA
Phone: (860) 749-8371 | Fax: (860) 749-7533 or (860) 749-8234 | Email: info@strquality.com | Website: www.STRQuality.com

Your satisfaction is very important to us; please participate in the following client satisfaction survey by visiting: www.strquality.com/feedback



1 Bag At A Time

Date: December 4, 2012

Testing ID: 100088241

Page 2 of 3

TEST RESULTS

Chemical/Analytical				
Test Property	Test Method/Citation	Product Requirement	Test Results	Rating
Toxics in Packaging	TP0072, TP0165 2008 Revision: 2 Citation: State Legislation (Modified)	Modification: If compositing is performed, then the following three composites will be used: 1) one composite on paper/board components; 2) one composite on plastic packaging; 3) one composite on metal components. The sum of the concentrations of lead, mercury, cadmium and hexavalent chromium that can be found in any package or packaging components, including inks or labels: < or = 100 ppm (0.01%). For recycled materials, the sum of the concentrations of lead, mercury, cadmium and hexavalent chromium that can be found in any package or packaging components, including inks or labels, shall not exceed 200 ppm (0.02%).	<p>Green/Purple Bag/Handle Composite: Cadmium: 4 ppm Chromium: 9 ppm Lead: 12 ppm Mercury: 26 ppm Total of 4 Elements: <51 ppm</p> <p>Red/Orange Bag/Handle: Cadmium: 4 ppm Chromium: 9 ppm Lead: 10 ppm Mercury: 15 ppm Total of 4 Elements: <38 ppm</p> <p>Inside White Material: Cadmium: <2 ppm Chromium: <6 ppm Lead: <4 ppm Mercury: <5 ppm Total of 4 Elements: <17 ppm</p> <p>Green/Purple Thread Composite: Cadmium: <2 ppm Chromium: <6 ppm Lead: <4 ppm Mercury: <5 ppm Total of 4 Elements: <17 ppm</p> <p>Red/Orange Thread Composite: Cadmium: <2 ppm Chromium: <6 ppm Lead: <4 ppm Mercury: <5 ppm Total of 4 Elements: <17 ppm</p>	Pass

LETTERS & REPORTS: UL Quality Assurance LLC (UL-STR) letters and reports are issued for the exclusive use of the clients to whom they are addressed. No quotations from reports or use of the UL-STR name is permitted except as expressly authorized in writing. Letters and reports apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. The liability of UL-STR with respect to services rendered shall be limited to the amount of consideration paid for such service and not include any consequential damages. This report or certificate does not relieve sellers/suppliers from their contractual responsibility with regard to the quality/quantity of this delivery, nor does it prejudice clients' right to claim towards sellers/suppliers for compensation for any apparent and/or hidden defects not detected during our random inspection or testing. UL-STR has not performed a complete analysis of the product. The results contained in this report indicate that the product has passed or failed the specific tests only. These test results, even if rated as "Passed," do not indicate or certify that the product is safe for commercial or consumer use.



1 Bag At A Time

Date: December 4, 2012

Testing ID: 100088241

Page 3 of 3

TEST RESULTS

PRODUCT PHOTO(S)



***** End of Report *****

LETTERS & REPORTS: UL Quality Assurance LLC (UL-STR) letters and reports are issued for the exclusive use of the clients to whom they are addressed. No quotations from reports or use of the UL-STR name is permitted except as expressly authorized in writing. Letters and reports apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. The liability of UL-STR with respect to services rendered shall be limited to the amount of consideration paid for such service and not include any consequential damages. This report or certificate does not relieve sellers/suppliers from their contractual responsibility with regard to the quality/quantity of this delivery, nor does it prejudice clients' right to claim towards sellers/suppliers for compensation for any apparent and/or hidden defects not detected during our random inspection or testing. UL-STR has not performed a complete analysis of the product. The results contained in this report indicate that the product has passed or failed the specific tests only. These test results, even if rated as "Passed," do not indicate or certify that the product is safe for commercial or consumer use.